



TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



LA-CO Industries
1201 Pratt Blvd.
Elk Grove Village IL 60007

Date: 6/22/2011

Report No.: 221939

Attn: Tim Torkelson

PO No.: PPO175968-1

Client Description: Thermomelt temperature indicating sticks

Page: 1 of 1

NSL Lab No: 1111851

Sample ID: 200 F Lot 052511A

<u>Tests</u>	<u>Results/Units</u>	<u>Methods</u>
Bi	<10ppm	ICP-MS
Br	<10ppm	Parr Bomb followed by Ion Chromatoaraphv
Cd	<10ppm	ICP-MS
Cl	<10ppm	Parr Bomb followed by Ion Chromatoaraphv
F	<10ppm	Parr Bomb followed by Ion Chromatoaraphv
Hg	<1ppm	Cold Vapor AA
I	<10ppm	Parr Bomb followed by Specific Ion Electrode
P	<10ppm	Wet Chemistry
Pb	<10ppm	ICP-MS
S	16ppm	Parr Bomb followed by Ion Chromatoaraphv
Sb	<10ppm	ICP-MS
Sn	<10ppm	ICP-MS
Zn	<10ppm	ICP-MS

Reporting Officer:

FR 1

Vera Hain , Laboratory Supervisor